
Electromagnetic Radiation Technologies 
for the Disinfection of Water 

Thomas Harold Marshali, P.E. 

M.S., Loyola Marymount University, 1993 

A dissertation presented to the faculty of the 
Oregon Graduate Institute of Science and Technology 

in partial fulfillment of the 
requirements for the degree 

Doctor of Philosophy 
in 

Environmental Science and Engineering 

September, 2000 



The dissertation "Electromagnetic Radiation Technologies for the Disinfection of Water" by 

Thomas Harold Marshall has been examined and approved by the following Examination 

Committee: 

d 
Dr. Paul Tratnyek 
Dissertation Advisor 
Associate Professor, Oregon Graduate Institute 

-- 
1 -  - 

Dr. DZA Boone 
[...]
(16) Benz, R.; U. Zimmermann. The resealing process of bilayer membranes after reversible 
electrical breakdown. Biochinz. Biophys. Acta.. 640, 198 1 : 169-178. 

(17) Wilhelm, C.; Winterhalter, M.N.; Zimmermann, U.; Benz, R. Kinetics of pore size during 
irreversible electrical breakdown of lipid bilayer membranes. Bioplzys. J.,64, 1993: 121- 128. 

(18) A Sale, A.J.H. and Hamilton, W.A. Effects of high electric fields on microorganisms; Lysis 
of Erythrocytes and Protoplasts; 111. Biochirn. Biophys. Acta. 163, 1968: 37-43. 

(19) Hulsheger, H.; E. G. Nieman; J. Potel. Killing bacteria with electric pulses of high field 
strength. Radiat. Environ. Biophys. 20, 198 1 : 53-65. 

(20) Hulsheger, H.; Nieman, E.G. Lethal of high-voltage pulses on E. coli K12. Radiat. Environ. 
Bioplzys. 18. 1980. 

(2 1) Sale, A.J.H. and Hamilton, W.A. Effects of high electric fields on microorganisms; I & 11. 
Killing of bacteria and yeasts, and 11. Mechanism of action of the lethal effect. Biochim. 
Biophys. Acta. 148, 1967: 78 1-800. 



(22) Jacob, H.E.; Forester, W.; Berg, H. Microbiological implications of electric field effects; 
inactivation of yeast cells and repair of their cell envelope. Zeitshrifrfir Allgemeirze 
Mikrobiologie, 21, 198 1: 225-233. 

(23) Sale, A.J.H. and Hamilton, W.A. Effects of high electric fields on microorganisms; I. 
Killing of bacteria and yeasts, and 11. Mechanism of action of the lethal effect. Bioclzinz. 
Biophys. Acta. 148, 1967:780-800. 

(24) Sale, A.J.H. and Hamilton, W.A. Effects of high electric fields on microorganisms; 111. 
Lysis of erythrocytes and Protoplasts. Biochiln. Biophys. Acta., 163, 1968: 37-43. 

(25) Wilhelm, C.; Winterhalter, M.N.; Zimmermann, U.; Benz, R. Kinetics of pore size during 
irreversible electrical breakdown of lipid bilayer membranes. Biophys. J.,64, 1993: 121-128. 

(26) Wilhelm, C.; Winterhalter, M.N.; Zimrnermann, U.; Benz, R. Kinetics of pore size during 
irreversible electrical breakdown of lipid bilayer membranes. Biophys. J.,64, 1993: 12 1 - 128. 

(27) Needham, D., Hochmuth, R.M. Electro-mechanical permeabilization of lipid vesicles. 
Biophys. J., 55, 1989: 1001-1005. 

(28) Wilhelm, C.; Winterhalter, M.N.; Zimmermann, U.; Benz, R. Kinetics of pore size during 
irreversible electrical breakdown of lipid bilayer membranes. Bioplzys. J.,64. January, 1993: 
121-128. 

(29) Zimrnermann, U.; Pilwat, G.; Reimann, F. Dielectric breakdown of cell membranes. 
Biophys. J., 14, 1974: 881-889. 

(30) Needham, D., Hochmuth, R.M. Electro-mediated permeabilization of lipid vesicles. Biophys. 
J., 55, May, 1989: 1001-1005. 

(31) Schwan, H.P. Field interaction with biological matter. Ann NY Acad Sci. 303, 1977: 198- 
213. 

(32) Hofmann, G.A.; Evans, G.A. Electronic genetic Physical and biological aspects of cellular 
electromanipulation. IEEE Eng. Med. Biol., 5, 12.4, December, 1986: 6-25. 

(33) Benz, R.; Zimmermann, U. The resealing process of bilayer membranes after reversible 
electrical breakdown. Bioplzys. Biochem. Acta. 640, 198 1 : 169-178. 

(34) Hofmann, G.A.; Evans, G.A. Electronic genetic Physical and biological aspects of cellular 
electromanipulation. IEEE Eng. Med. Biol., 5, 11.4, December, 1986: 6-25. 

(35) Chernomordik et.al. The shape of lipid molecules and monolayer membrane fusion. 
Biochirn. Biophys. Acta., 812, 198 1: 643-655. 

(36) Glaser, R.W.; Leikin, S.L.; Chernomordik, L.V.; Pastushenko, V.F.; Sokirko, A.I. Electrical 
breakdown of membranes. Studia Biophysica, 130, 1989: 157-160. 

(37) Powell, K.T.; Derrich, E.G.; and Weaver, J.C. A Quantatitative theory of reversible 
electrical breakdown. Bioelectrochenz. Bioelectroenerg, 15, 1986: 243-255. 

(38) Glaser, R.W.; Leikin, S.L.; Chernomordik, L.V.; Pastushenko, V.F.; Sokirko, A.I. Electrical 
breakdown of membranes. Studia Biophysica, 130, 1989: 157- 160. 



(39) Wilhelm, C.; Winterhalter, M.N.; Zimmermann, U.; Benz, R. Kinetics of pore size during 
irreversible electrical breakdown of lipid bilayer membranes. Biophys. J.,64, January, 1993: 
121-128. 

(40) Wilhelm, C.; Winterhalter, M.N.; Zimmermann, U.; Benz, R. Kinetics of pore size during 
. irreversible electrical breakdown of lipid bilayer membranes. Biophys. J.,64, January, 1993: 

121-128. 

(41) Benz, R.; Zimmermann, U. The resealing process of bilayer membranes after reversible 
electrical breakdown. Bioclzinz. Biophys. Acta. 640, 198 1 : 169-178. 

(42) Hofmann, G.A.; Evans, G.A. Electronic genetic Physical and biological aspects of cellular 
electromanipulation. IEEE Eng. Med. Biol., 5, n.4, December, 1986: 6-25. 

(43) Klotz, K.H.; Winterhalter, M.; Benz, R. Use of irreversible electrical breakdown of lipid 
bilayers for the study of interaction of membranes with surface-active molecules. Biochim. 
Biophys., 1147, 1993: 161-164. 

(44) Hulsheger, H.; Nieman, E.G. Lethal of high-voltage pulses on E. coli K12. Radiat. Environ. 
Biophys., 18, 1980: 281-288. 

(45) Benz, R.: Zimmermann, U. The resealing process of bilayer membranes after reversible 
electrical breakdown. Biophys. Biochem. Acta. 640, 198 1: 169-178. 

(46) A.J.H. Sale, Hamilton, W.A. Effects of high electric fields on microorganisms; I. Killing of 
bacteria and yeasts, and 11. Mechanism of action of the lethal effect. Biochinz. Biophys. 
Acta., 148, 1967: 781-800. 

(47) Hulsheger, H.; Nieman, E.G. Lethal of high-voltage pulses on E. coli K12. Radiat. Environ. 
Biophys., 18, 1980: 281-288. 

(48) Jayaram, S.; Castle, G.S.P.; Margaritis, A. Kinetics of sterilization of Lactobacillus brevis by 
the application of high voltage pulses. Biotech. Bioeng., 40, 1992: 1412-1420. 



CHAPTER 4 
BENCHTEST EVALUATION OF PULSED ELECTROMAGNETIC RADIATION 

TECHNOLOGY FOR DISINFECTION OF WASTEWATER 

4.1 Abstract 

Increasing attention is being focused on disinfection by-products (DBPs) resulting from 

chlorination of water and wastewater as a means of disinfection. Technologies such as ultra- 

violet light (UV) and membrane filtration (MF) are gaining popularity as alternatives to 

chlorination. Electromagnetic-radiation technologies including pulsed UV (PUV), sonication, 

and electroporation have been incorporated in a device assembled by Phoenix Water Systems 

(PWS) of Spokane, Washington. Bench testing and evaluation of a small-scale device at the 

Unified Sewerage Agency (USA) Rock Creek Advanced Wastewater Treatment Facility, 

completed in September, 1996, indicate that the combined electromagnetic radiation technologies 

show promise with respect to reducing pathogen indicator organisms (PIOs) in wastewater 

treatment plant effluent. Total colifonn, fecal coliform, and fecal streptococcus analyses were 

performed to study the combined effects of the technologies with various levels of conventional 

wastewater treatment. P I 0  reductions of 99.99 % were demonstrated with both primary and 

secondary effluent. In addition to PIOs, the effects of electromagnetic radiation on the following 

parameters was studied: biochemical oxygen demand (BOD), chemical oxygen demand (COD), 

total solids, total suspended solids, total volatile solids, turbidity, oxidative/reductive potential, 

pH and 24 metals. 

' Marshall, Thomas H. "Benchtest Results and Evaluation of New Phoenix Water Systems Technology at 
Unified Sewage Agency of Washington County, Oregon." Adapted from a paper published in Unified 
Sewerage Agency of Washington County, Oregon. 98 Water Reuse Conference Proceedings. American 
Water Works Association, 1998. 



4.2 Introduction 

Increasing concern over the carcinogenic potential of disinfection by-products (DPBs) related 

to the use of chlorine for water and wastewater disinfection has encouraged the development and 

implementation of alternative methods of disinfection. In addition to DPBs, chlorine handling 

safety concerns and aquatic toxicity have contributed to the recent search for more desirable 

processes for removing pathogens from water and wastewater. Electrotechnologies including 

membrane filtration, ultraviolet light, ozone, and new emerging technologies represent viable and 

promising alternatives to chlorination. 

During the summer of 1996, a pilot project was conducted at the Unified Sewerage Agency 

of Washington County, Oregon, (USA) Rock Creek Advanced Wastewater Treatment Facility, in 

which electromagnetic radiation technology was employed for the disinfection of wastewater. 

USA Rock Creek is a 30 MGD (average dry weather flow) Advanced Tertiary Wastewater 

Treatment Facility producing an effluent which is among the highest quality in the nation. The 

pilot study focused on the application of this electrotechnology to disinfection of WWTP effluent 

including level IV reuse water, which is the highest water quality as designated by the Oregon 

Department of Environmental Quality. USA is a leader in the wastewater industry in terms of 

innovation and technology. This project was part of an overall strategy to evaluate alternatives to 

traditional disinfection methods to guide long-range planning and facility design efforts. 

Combined electromagnetic radiation technology, an application of which was developed and 

introduced by Phoenix Water Treatment Systems (PWS), was applied in conjunction with various 

levels of conventional wastewater treatment including primary, secondary, and tertiary treatment. 

The technology incorporates pulsed electric fields (PEFs), pulsed UV (PUV), and other 

electromagnetic processes. 

4.3 Technology 

Of the technologies that are replacing chlorination for disinfection, ultraviolet light (UV) is 

currently the most popular alternative in wastewater treatment. The DPB, safety, and toxicity 

problems associated with chlorination are eliminated. In addition, the capital and operations and 

maintenance (O&M) costs of medium pressure UV installations are generally comparable to that 

of hypochlorite installations of similar capacity. Ozonation is gaining popularity in drinking 

water treatment, but is rarely selected in wastewater applications due to high O&M costs. 

Membrane filtration technology, including microfiltration and reverse osmosis, is often grouped 

with electrotechnologies since electrical power is used to drive the process. Microfiltration is 



showing promise in wastewater applications as the technology improves to reduce filter-fouling 

challenges. Reverse osmosis is used in drinking water treatment applications; however, high 

O&M costs and filter fouling problems persist. 

Chlorination and UV have shown to be ineffective in removing viruses and protozoa, in 

particular giardia and Cryptosporidium, from water and wastewater. Ozone is effective; however, 

large doses are required in wastewater applications due to demand exerted by the oxidation of the 

high levels of organics in wastewater. Membrane filtration has shown to be somewhat effective 

in removing protozoa. New emerging technologies are currently being developed which have the 

potential to address increasing concern over viruses and protozoa as well as other challenges 

associated with water and wastewater disinfection. Pulsed electromagnetic radiation systems 

including broad-band pulsed Xenon lamps as well and narrow-band eximers have been studied. 

In addition, pulsed electric fields are being investigated for food processing and disinfection 

applications ( 1). 

The Phoenix Water Systems apparatus incorporates multiple elecromagnetic radiation 

processes including PEFs, and PUV. The PEF component in the PWS treatment system is a 

large-scale electroporation process. Electroporation is commonly used in the genetic engineering 

field to perforate the walls of cells in preparation for subsequent infusion of genetic material. 

Typically a solution containing microorganisms such as E. coli is subjected to a pulsed electric 

field. The solution of microorganisms is placed between two parallel surfaces to which a pulsed 

potential voltage is applied. It is believed that the cells become polarized as a result of the pulsed 

electric fields. An electrostatic tensile force is imposed along the axis of the cell, thereby causing 

a thinning of the equatorial portion of the cell wall to the extent that perforation occurs ( 2 ) .  

When electroporation is applied in genetic engineering, the electric field strength is adjusted 

such that an 80% destruction rate is achieved in the population of host microorganism. The 

remaining 20% are maintained in a compromised condition, with sufficient breaching of the cell 

wall, to allow successful infusion of foreign proteins or genetic material. In a novel application, 

the PWS process employs pulsed electric field technology to destroy waterborne microorganisms, 

thereby disinfecting the treated water. 

The PUV component of the apparatus includes simultaneous, pulsed electromagnetic 

radiation mechanisms. There are two UV lamps on each end of a cylindrical chamber through 

which effluent from the PEF component passes. In addition, two electrodes placed at opposing 

ends of the PUV chamber discharge current through the fluid. Power is pulsed to the electrodes 

as well as the UV lamps. Along with PUV and pulsed electric currents, magnetic fields are 



generated through an annular coil configured about the cylinder. The orientation of the magnetic 

field is shifted 180' as the W and electric current are pulsed. A special patented coating is 

applied to the inner surface of the PUV chamber. It is reported that the coating absorbs 

electromagnetic energy from the pulsed power sources and re-emits energy at optimum spectra 

for destruction of microorganisms (Adams, 1994). Along with the PUV and PEF components, it 

is reported that, an ultrasonic generator imposes ultrasonic frequencies to the flow stream within 

the PWS device. Often referred to as "sonication", the mechanism is intended to keep the unit 

clean as well as achieve cell destruction. A schematic of the bench-scale treatment device is 

shown in Figure 4- 1. 

4.4 Site Background 

The pilot project was conducted at the Rock Creek Advanced Wastewater Treatment Facility 

in Hillsboro, Oregon. The Rock Creek Facility is one of four plants owned and operated by the 

Unified Sewerage Agency (USA) of Washington County, Oregon. USA is a service district 

formed in 1970 which serves urban Washington County as well as portions of Portland, Lake 

Oswego, and Multnomah and Clackamas Counties. The Agency maintains over 700 miles of 

sewer line and serves over 150,000 homes and businesses. USA provides world -class wastewater 

treatment providing a higher level of treatment than 98% of the treatment facilities in the nation. 

The Rock Creek Facility is a state-of-the-art, advanced tertiary wastewater treatment facility with 

a dry weather average flow of 20 MGD and a peak wet weather flow of greater than 100 MGD. 

Since there is no by-pass option, the facility regularly processes 60 to 80 MGD during the winter 

rainy season. The National Pollutant Discharge Elimination System (NPDES) Permit for the 

facility stipulates a final effluent fecal coliform concentration limit of 200 colony forming units 

(cfu)/lOOml. Level IV reuse water is also produced at the facility, which must be treated to a 

level at or below of 2.2 cfu/100ml. 

The Hillsboro WWTP is one of two smaller USA facilities which are upstream to the Rock 

Creek AWWTP. USA Hillsboro WWTP is a standard activated sludge plant, which, in 1996, was 

in the design phase of a major capital improvement program. The capital upgrade project 

included replacement of the chlorine disinfection system with a medium pressure UV system. 

Pilot studies at the Hillsboro WWTP on a medium pressure unit produced notable results with 

respect to W transmissivity. It was discovered that episodes of low UV transmissivity were 

occurring in the WWTP effluent due to highly UV absorbent compounds discharged by a local 

computer chip manufacturer. Typically, UV transmissivity is decreased when the influent flow to 